
 

LRPS-2022-9178685 
 
 
 

Technical Guideline 
Safely Managed On-Site Sanitation: 
Technological Solutions for City Dwellers 
and Authority ‘Dhaka North City Corporation’ 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
July 2023 



Technical Guideline 

Safely Managed On-Site Sanitation: 

Technological Solutions for City Dwellers 

and Authority ‘Dhaka North City Corporation’ 

 
Prepared for: 

 

DHAKA NORTH CITY 
CORPORATION 
Nagar Bhaban, 1212, 
Gulshan Center Point, 
Dhaka 
Bangladesh 

UNITED NATIONS 
CHILDREN’S FUND 
UNICEF House, E-30 Syed Mahbu 
Sher-e Bangla Nagar 
Dhaka 1207 
Bangladesh 

 

Prepared by: 
 

ASIAN INSTITUTE 
OF TECHNOLOGY (AIT) 
[...]
Effluent Post-Treatment 



Safely Managed On-Site Sanitation: Technological Solutions for City Dwellers and Authority ‘Dhaka North City Corporation’ 23  

Technical Complexity 
• SBRs are  moderately complex from a technical standpoint. SBRs require specialized 

components such as an aeration system with a precise control system for sequencing 

and coordination of various treatment phases. 
• Compared to more advanced treatment technologies, SBRs are simpler. 

Construction 
• Aboveground and   underground installations are possible. Underground may be 

suitable in case of limited space or due to aesthetics considerations. Aboveground is 

recommended in case of high-water table or poor soil conditions. 
• Since desludging is required, the access for desludging services needs to be ensured. 

 
 

Planning, 
Design and 
Implementation 
Considerations 

General Considerations 
• SBR systems are available in two forms: custom-built systems and prefabricated versions. 

Prefabricated SBR systems are suitable for small- or medium-sized appli- cations, while 
custom-built systems can be done for small-, medium- and large-scale installations. 

• Preliminary treatment, such as screening to remove grit, debris, plastics, excessive oil 

or grease, and scum is necessary. 

• A wastewater holding tank is required as part of the pretreatment. The tank either 

serves as a settling tank or/and as equalization tank. The choice depends on WW char- 

acteristics, design considerations, etc. 

• Compact prefabricated SBR systems, if available, may integrate a holding chamber. 

• Appropriate pumps and aerators should be selected, and it is advisable to have spare 
pumps and aerators on-site for quick repairs if needed. 

• SBR systems can produce odorous compounds (H2S, NH3, VOCs), especially during 

the aeration phase. Proper ventilation and odor control technologies like biofilters or 
activated carbon filters can be installed to mitigate odors and minimize their impact. 

Effluent Post-treatment 
• Although relatively good treatment efficiencies, the effluent of SBRs is still contaminated 
and therefore requires either a proper connection to the sewer system or post-treatment 

of the effluent prior discharge into the environment. 
• A variety of options for post-treatment exist. Common post-treatment options for SBR 

systems include disinfection, such as chlorination or UV disinfection, or filtration. 
• Post-treatment method needs to be chosen according to site specific factors, including 
soil conditions, space availability and groundwater protection considerations. 

Risk of Leakage 
• SBRs have a low risk of water leakage as they are usually constructed using reinforced 

concrete or other sturdy materials. Alternatively, prefabricated SBR systems are possible. 

• SBRs operate usually in a sequenced batch mode, where the various treatment 

phases are carefully controlled. The controlled operation helps maintain the integrity 

of the system. 

• To keep a minimal risk of leakage, it is important to have SBRs designed and 

implemented by professional and experienced companies. 

Electricity 
• The SBR system  requires electricity for the aeration system, mixing and control 

systems. E.g., for a SBR system with 10 m3 volume, the treatment of one batch (10 m3) may 

require 9 kWh to 11 kWh. Several batches can be realized in one day. E.g., for 4 batches in 

one day, the electricity consumption varies between 40 kWh to 44 kWh. 



24 Technical Guideline  

Operation & 
Maintenance 
Requirements 

• O&M requirements for SBR systems can be considered to be   moderate with 

a few mechanical components that require regular inspection, maintenance and 
occasional replacement. 

• On a regular basis (e.g. daily, weekly, bi-weekly), the screening unit needs 

to be inspected. Debris needs to be removed and properly disposed, and the unit needs 

to be cleaned. The frequency will depend on WW characteristics (e.g. lots of oil and 
grease contents) and user habits (e.g. disposal of trash). 

• Regular desludging of the system needs to take place. Desludging frequencies vary 

between 6 to 18 months. 

• A control system is in place to monitor inflow, cycle time, aeration rate and hydraulic 
retention time. Treatment parameters can be adjusted to make the system effective for 
different types of wastewater or in case the characteristics of wastewater change. These 
parameter adjustments are done by trained personnel. 
• After-sales service vary between manufacturers/service providers. One year warranty may 

be provided for equipment related aspects, while technical service is provided for 

unlimited time [1]. 
 

 

 

Health Aspects 
 
 
 
 
 
 
 
 
 
Costs 

• When designed and operated properly, SBRs pose minimal health risks. Potential 

risks are: 
■ Exposure to pathogens: Effluent and sludge contain pathogens and need therefore 

handled with care. During desludging or any maintenance, workers need to be 

equipped with personal protective equipment (PPE). 
■ Electrical hazards: SBR system require electrical equipment for pumps, aerators 

and control systems. Appropriate electrical safety measures should be followed. 
■ Odors and air quality: SBRs can produce odorous compounds, particularly during 

the aeration phase. While the odors are generally unpleasant, they can pose a health risk 

if exposure levels are high or prolonged. 

 

• The investment costs for SBR systems can be considered to be in the   medium range. 

• The investment costs will vary on the capacity of system and site-specific factors. 
An estimate is: 

■ 10 m3/day treatment capacity (suitable for app. 100 users) ͢ 1,600,000 – 2,000,000 BDT. 

• The O&M costs are mainly caused by the electricity demand of the system and the regular 

desludging that is required. 
 

 

Sustainability   • SBR system can be considered sustainable, assuming proper system design, oper- 

ation and maintenance. They provide basic primary treatment for domestic wastewater 
that prevents the direct release of untreated wastewater into the environment. 

• The system generates less methane or carbon dioxide as anaerobic treatment system, but 
there is a risk that greenhouse gases may be generated. Also, fine particulate matter (PM) 

can be generated through processes like aeration and mixing. The tank should be 
covered and settling processes need to be effective to avoid the release of PM. 

 
 
 
 
 
 
 
 
 
 

[1] Clean Water Engineering Services. 



Safely Managed On-Site Sanitation: Technological Solutions for City Dwellers and Authority ‘Dhaka North City Corporation’ 25  

Benefits and 
Limitations 

Benefits 
+ Efficient and compact 
treatment option. 

+ With WW holding tank, 

resistant to shock-loads 

and inflow variations. 
+ Usually fully automatized. 

Limitations 
– Continuous electricity supply required. 

– WW holding tank required. 

– Complex control system / mechanised equipment. 

– Batch mode can result in variability of effluent quality. 
– Effluent requires post-treatment. 
– Increased desludging frequency (every 6–18 months). 

– Maintenance requires trained personnel. 
 

 

 

Manufacturer 
/ Service 
Provider 

• Clean Water Engineering Services: House-723, Road-11, Avenue-4, Mirpur DOHS, 

Dhaka, Bangladesh. Email: spaul92@gmail.com, Phone: +880 1973186153. 
• Acumen Engineering Limited: Suite B2, 2nd floor, House-133, Road-4, Block-A, Banani, 
Dhaka, Bangladesh. Email: yousuf@acumenengineeringltd.com, Phone: 01713467422. 
• Priora Water Solutions PVT Limited: Office-39&40, 5th Floor, C Wing, KK Market, Dhank- 

wadi, Pune MH 411037, India. Email: priorawater@gmail.com, Phone: +919881593335. 



26 Technical Guideline  

ON-SITE SANITATION SYSTEMS FACTSHEETS 

Partial Solutions 

Membrane Bio-Reactor (MBR) 
 
 

Overview 
 

Input 
 Blackwater 
 Greywater 

Output 
 Effluent 
 Sludge 

Capacities 
(m3/day) 

Min 1 Max 1,000 

 
 
 
 
Output 
Quality 

⁎⁎ Low % of Pathogens 

Effluent quality (mg/L) 
1 – 10 BOD 
5 – 30 COD 
1 – 5 TSS 

Removal efficiencies (%) 
90 – 99 BOD 
90 – 99 COD 
95 – 99 TSS 

 
 
 
 
Important 
Requirements 

• Electricity supply. 
• Wastewater holding tank 

(e.g. adjusted septic tank) 
prior MBR, if no holding 
chamber is integrated. 

• Accessibility for 
desludging services. 

• Post-treatment 
for effluent. 

 

Visualization 
 

FIGURE 05: View into MBR system with membrane modules. 
Source: Charm Limited. 

 
 

 

Technical 
Description 

• The Membrane Bioreactor (MBR) is an advanced wastewater treatment system that 

combines biological treatment using an activated sludge process with membrane filtration. 
• Comparing all partial solutions, MBR systems can reach the highest effluent quality. 
• Several companies are offering MBR systems in Dhaka, with differing features. 
• The main treatment steps are: 

■ Screening and storing: The wastewater (WW) are screened to remove debris, 

inorganics, excessive oil and grease, and flows into the WW holding tank or chamber, 
either for settling or equalization. 
■ Aeration with activated sludge (AS): WW enters the aeration tank, where it 

is mixed with a microbial culture (AS) that biologically degrades organic pollutants. 

Microorganisms in the AS consume organic matter, transforming it into microbial biomass, 

carbon dioxide, and water. 
■ Membrane filtration: Following aeration, the WW passes membrane modules 

consisting of microfiltration or ultrafiltration membranes with small pore sizes (typically 
between 0.1 to 0.4 microns). The membranes act as physical barriers allowing treated 

water to permeate while retaining suspended solids, bacteria, and other contaminants. 

C5 



Safely Managed On-Site Sanitation: Technological Solutions for City Dwellers and Authority ‘Dhaka North City Corporation’ 27  

Membrane Bio-Reactor 

 
/ Primary Settling 

 
Membrane 

 

 

Sewer Network 

Suspended 
sludge 

Air 

6 kWh/day for 
10m3 system 

Cleaning / backwashing 
of membrane, every few 
months. 

Desludging, 
once every 1– 2 years 

Flowchart 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

or 

 
 
 

Suitability Holding Type 
• MBR systems are suitable for  residential,  educational,  institutional,  health- 

care,  business and  industrial holdings. While high treatment efficiencies can be 
reached, it is important in regard to industrial wastewater to characterize the wastewater and 
possibly add pre- or post-treatment processes to address specific contaminants. 

• MBR systems are good at handling shock loads including inflow variations and varia- tions 

in wastewater characteristics. The WW holding tank or chamber prior the aeration step acts 

as a hydraulic surge control preventing hydraulic shock or overload. 

Space Requirement 
• Overall, MBR systems can be considered to be  large-sized systems due to space 

requirement for membrane modules, aeration system and associated equipment. 
Nonetheless, they can be designed to optimize space utilization and can be suitable for 

moderate space availability. 

Technical Complexity 
• MBRs can be considered  complex from a technical standpoint. MBR systems involve 
complex engineering design considerations including membrane configuration, module 
arrangement, air sourcing mechanisms, and hydraulic optimization. 

Construction 
• The system can be installed aboveground or underground. For underground installation, 

additional engineering considerations are required, and soil conditions and groundwater 

levels need to be assessed to ensure stability and prevent water ingress. Further access for 

maintenance needs to be ensured. 

WW 
(BW, GW) 

 
Inorganic waste, 

debris 
Regular cleaning 

Effluent Post-Treatment 



28 Technical Guideline  

Planning, 
Design and 
Implementation 
Considerations 

General Considerations 
• Pre-treatment such as screening, grit removal, equalization or advanced pre-treatment 

depending on the specific wastewater should be considered to prevent impacts on 

system performance. 

• Membrane selection is essential. It will impact performance and longevity. Factors 

such as membrane material, pore size, fouling propensity, compatibility with wastewater 

characteristics are to be considered by the manufacturer. 

• MBR systems are used within specific pressures, temperature and pH ranges. These 
aspects need to be considered by the configuration and control systems. 

Effluent Post-treatment 
• Although producing high-quality effluent, the effluent of MBRs may still be slightly 

contaminated. 

• For final effluent treatment, options for MBR systems include disinfection, such 
as chlorination or UV disinfection, or filtration. 

Risk of Leakage 
• MBR systems have generally a low risk of water leakage as they are typically 

designed with a focus on sealing and containment.  

• The membrane modules used for the MBR systems are typically enclosed within modules, 

preventing direct contact with the surrounding environment. This design further minimizes 
the risk of leakage. 

• To keep a minimal risk of leakage, it is important to have MBR systems designed 

and implemented by professional and experienced companies. 

Electricity 
• MBR systems  require electricity for the aeration system and the operation 

of membrane modules including backwashing and periodic cleaning. As reference, 

a MBR system with a 10 m3 treatment capacity consumes about 6 kWh/day [1]. 
 

 

 

Operation & 
Maintenance 
Requirements 

• O&M requirements for MBR systems can be considered to be  high due to the 

membrane that requires careful maintenance. 
• Regular cleaning of the membrane modules is crucial to maintain their filtration 
efficiency and prevent membrane fouling. Cleaning protocols may include physical cleaning 

(e.g. backwashing, air scouring) and chemical cleaning (e.g. use of special- ized cleaning 
agents). The frequency and method of cleaning depend amongst other on the membrane 

type, fouling tendency, and operational conditions. The frequency varies between a few 
weeks to a few months depending on site specific conditions. 
• Regular desludging or removal of excess sludge from the system is crucial to maintain 

system performance and minimize the potential for membrane fouling. Desludging inter- vals 
can range from a few months to a few years. Manufacturer specifications should be 

followed. 
• Key parameters such as influent and effluent quality, membrane permeability, aeration 
rates, and dissolved oxygen levels need to be monitored. It may be necessary to adjust 

aeration rates or biomass retention time. 

• Routine inspections of equipment, lubrication, calibration and replacement and repair 

of faulty equipment should be established. 

• The operator should receive adequate training in O&M by the manufacturer/service 

provider or a service agreement should be established. These after-sales services 

are offered by the different companies. 
• Companies offer up to two years of warranty as well as on-demand maintenance. 

 
 

[1] Green Genesis. 



Safely Managed On-Site Sanitation: Technological Solutions for City Dwellers and Authority ‘Dhaka North City Corporation’ 29  

Health Aspects • There are several health-related advantages that can be reached by using 

MBR systems: 
■ Improved water quality: The effluent poses minimal health risks when discharged 
into the environment and can be reused for non-potable water applications. 
■ Enhanced pathogen removal: The high-quality effluent will avoid the transmission 
of waterborne diseases and improves public health protection. 
■ Elimination of odor: no odor is produced what is beneficial for the health and well- 
being of workers and nearby communities. 
■ Reduced public exposure: MBR systems are usually enclosed or covered, avoiding 

public exposure and potentially harmful substances. 

• Sludge may contain pathogens and needs therefore to be handled with care. During 

desludging, workers need to be equipped with personal protective equipment. 
[...]
sedimentation / separation chamber is realized via an air lift mechanism. This ensures 

denitrification and enables multiple times of treatment. 
 
 
 

 

[1] Charm Limited; values are laboratory and real case tested. 

C9 



44 Technical Guideline  

WW 
(BW, GW) 

Inorganic waste, 
debris 

Regular cleaning  

Flowchart 
 
 

 

 
 
 

Suitability Holding Type 

• Johkasou tanks are suitable for any holdings that produce domestic wastewater including 

 residential,  educational,   institutional and  business holdings. It is not suitable 

for holdings that produce wastewater containing hazardous chemicals. 

• The system has a long life according to the National Building Authority of Japan with 

several installations being in operation for 40 to 50 years. 

Space Requirement 
• The space requirement for Johkasou Tank can be considered as   medium. For 

a 10 m3 treatment system, app. 8 m2 are required. 

Technical Complexity 
• The Johkasou Tank can be considered as  highly complex from a technical stand- point. 

The system is highly intricate with several process steps, mechanical components, requires 

electricity and demand regular operation and maintenance. Nonetheless, in daily 

operation, it does not require a skilled operator. 

Construction 
• Johkasou tanks can be installed aboveground or underground including in 

basements, under driveways, car parking, or green areas. 

Johkasou Tank 

 

Desludging, approximately 
every 6 months 

 

 

Aeration with 
Biofilm Media (MBBR) 

 

 

Suspended 
sludge 

Air 

Biogas (CH4, CO2) 

Suspended 
sludge 

0.6 kWh/day 
for 1 m3/day 

Change or wash biofilm 
media, every 3– 5 years 

  



Safely Managed On-Site Sanitation: Technological Solutions for City Dwellers and Authority ‘Dhaka North City Corporation’ 45  

Planning, 
Design and 
Implementation 
Considerations 

General Considerations 
• A flat concrete platform should be provided for the system to be installed on. 
• The system is prefabricated of fiber-reinforced plastic (FRP). 
• Accessibility to the manholes for desludging and maintenance needs to be ensured. 

No heavy weights should be placed permanently on the system. No placement close to 

combustible or hazardous sources. 

• A power source is needed for the blower that needs to be continuously running to ensure 

treated wastewater and to avoid bad odor. 

Effluent Post-treatment 
• The effluent does not require post-treatment if all steps including filtration and 
disinfection are considered. It can be used for irrigation, reused or discharged into 

the environment. 

Risk of Leakage 
• The Johkasou Tank has a low risk of water leakage as it is a prefabricated, single 
integrated system designed with a focus on sealing and containment.  

Electricity 
• The system  requires electricity for operation. A system with 10 m3 treatment 

capacity requires app. 4.8 kWh/day. 
 

 

 

Operation & 
Maintenance 
Requirements 

• O&M requirements for Johkasou Tank can be considered to be   moderate. 

• Users need to respect to not dispose foreign objects into the system (incl. rubber, 

absorbent cotton, food, cooking oil, etc.) to avoid clogging. 

• Users need to respect to not add chemicals to the system (incl. hydrochloric acid, 

insecticide, deodorant, chlorine agent, etc.) to ensure the functionality of the system. 

• Manhole covers need to be well closed / locked according to the locking mechanism. The 

manhole(s) need to remain accessible. No heavy weights should be placed on the system. 

No objects should be placed on the blower or power cable. 

• Combustible and hazardous things need to be kept away from the system. 
• Desludging of the system should take place every 6 months. 

 
 

Health Aspects  • When operated and maintained properly, the Johkasou tank poses none too little health 

risks. Important aspects are: 
■ Exposure to pathogens: Sludge contains pathogens and needs therefore to be handled 

with care. During desludging, workers need to be equipped with PPE (personal protective 

equipment). 
■ Inhalation of sewer gases: While in operation, the system is airtight and does not emit 

any smell or emissions. The risk for inhaling sewer gases arises during maintenance 

works. The opening of manholes should be done with care. Any fire sources need 
to be avoided around the system. Inhalation needs to be avoided since it can cause 
respiratory problems, dizziness and nausea. 

• The system is making some noise due to the continuously working blower. The sound 

is lower than 50 dB (comparable to phone vibrations). 



46 Technical Guideline  

Costs • Investment costs for the Johkasou Tank can be considered to be moderate. 

• The investment costs vary depending on the treatment capacity of the system and 
site-specific conditions and requirements: 

■ 10 m3 capacity ͢ 1,200,000 BDT [1]
 

• General O&M costs include regular desludging services and electricity for the opera- 

tion of the system. Furthermore, costs for the sterilization agent need to be considered. 
 

 

Sustainability • The Johkasou tank is a sustainable on-site containment and treatment solution. 

Important sustainability aspects are: 
■ Effluent quality: The Johkasou tank generates effluent that meets the Bangladesh 
effluent norms and can be used for irrigation or other purposes. 
■ Modularity and scalability: Several tanks can be installed in parallel or more tanks 

can be added depending on the needs. 
■ Emission control: In operation, the system is airtight and doesn’t cause any emissions. 

Only during maintenance, release of sewer gases (methane, carbon dioxide) into the 

atmosphere may take place. 
 
 

Benefits and 
Limitations 

Benefits 
+ All-in-one compact treatment solution. 

+ High effluent quality respecting Bangladesh 
effluent norms. 
+ Low O&M requirements. 

+ Modularity and scalability. 

+ Prefabricated system with fast installation 

and start-up. 

Limitations 
– Regular desludging 

required. 

– Continuous power-supply 

to be ensured. 

 
 

 

Manufacturer 
/ Service 
Provider 

• Charm Limited (Certified according to ISO 4500): House-587, Floor-02, Road-09, 

Avenue-04, DOHS Mirpur, Dhaka, Phone: +8801716237917, Email: info@charmbd.com 
• NewVision Solutions Limited: House-85, Floor-91, Road-03, Block-F, Banani, Dhaka- 

1213. Phone: +8801713079617, Email: ifwteam@newvision-bd.com 
 

 

 

Reference 
Projects 

• Charm Limited: 
■ Mayor’s House (DNCC) (10 m3/day) 
■ Dhaka Cantonment (20 m3/day, 2 modules with 10 m3) 
■ Mohakhali Public Toilet (5 m3/day) 
■ Splash Works Office (50 m3/day) 
■ Splash Works Water Park (200 m3/day, 4 modules with 50 m3) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

[1] Charm Limited. 



Safely Managed On-Site Sanitation: Technological Solutions for City Dwellers and Authority ‘Dhaka North City Corporation’ 47  

ON-SITE SANITATION SYSTEMS FACTSHEETS 

Single Integrated Systems 

NEWgenerator 
 
 

Overview 
 

Input 
 Blackwater 
 Greywater 

 
Output 

 Effluent/Treated water 
        Sludge 
 Biogas/Methane 

 
Capacities 
(m3/day) 

Min 1 Max 20 

Capacities can be increased by 
increasing the number of containers. 

 
 
 
Output 
Quality 

  * Free of Pathogens 

Effluent quality (mg/L) 
<10 BOD 
<50 COD 
<20 TSS 

Removal efficiencies (%) 
<99 BOD 
<95 COD 

 

Important 
Requirements 

• Pre-treatment by solid/liquid 
separation (septic tank, settler). 

• Electricity supply. 
• Point of discharge or water storage 

for irrigation. 

Visualization 
 

FIGURE 10: Containerized NEWgenerator system. 
Source: Documentation by UPM GmbH team during a visit to Elefo, 2022. 

 
 

 

Technical 
Description 

• The main treatment steps of the NEWgenerator are: 
■ Pre-treatment: The wastewater into an equalization tank for a day. A pump moves 

the WW from the tank through a screen chamber (12mm) to the anaerobic digester. 
■ Anaerobic Digestion: The high-rate anaerobic digester is specifically designed 
to separate solid from liquid. Inside the digester specialized microorganisms break 
down the organic pollutants in an oxygen-free environment converting organic matter into 
methane and carbon dioxide. Effluent from the final chamber is directed to a membrane 

for further treatment. 
■ Membrane Ultrafiltration: The membrane used in this system is an ultra-filtration 
membrane that selectively allows only water to pass through, effectively blocking solid 
particles from crossing. The membrane pores are too small for pathogens and solids 
to pass through, resulting in pathogen-free and solid-free effluent. While the rejected 
particles are fed back to the anaerobic digester 
■ Denitrification: The NCS (Nutrient Capture System) tank consists of multiple chambers. 
One chamber contains a special zeolite type, efficiently removing nutrients from the 

system. Another chamber utilizes activated carbon to further enhance water quality. 
■ Disinfection: During the final step, the effluent is disinfected by using Electro- 
chlorination before it is reused or released into the environment. 
■ The settled solids from AD are periodically removed and retained in a sand filter. 

C10 



48 Technical Guideline  

WW 
(BW, GW) 

Inorganic waste, 
debris 

Regular cleaning  

Flowchart 
 
 

 

 
 
 

Suitability Holding Type 
• NEWgenerator is suitable for any holdings that produce domestic wastewater including  

residential,  educational,   institutional and  business holdings. It is not suitable for 

holdings that produce wastewater containing hazardous chemicals. 
• The system is flexible to input quantities variations. Since it is a batch process, the 
system runs in specific time intervals extracting wastewater on-demand basis from the pre-

treatment unit. 
• Wastewater treatment according to ISO 30500, but not certified. 

Space Requirement 
• The space requirement can be considered as medium. 
• Depending on the unit, 6 – 15 m2 /unit with concrete and flat ground and a bearing 
capacity of 1.5 – 20 tons is needed for placing the system. The treatment container is placed 
above the subsurface. Additional space is required for the sand filter. 

Technical Complexity 
• The system can be considered to be  highly complex from a technical standpoint. 

Construction 
• The system is installed aboveground. Containerised, free-standing system and 

need to be accessible for owners and maintenance workers. 
• The WW holding tank as part of the pre-treatment can be installed underground. 

(Electro-Chlorination) 

Denitrification 

Desludging, monthly (e.g.: 
discharge into sandfilter 
provided by the company) 

NEWgenerator 

 
 

Membrane 
 

 

 
Suspended 

sludge 

Biogas (CH4, CO2) 

8 kWh/day 
for 1 m3/day 

Membrane maintenance, 
every 3 months 

  



Safely Managed On-Site Sanitation: Technological Solutions for City Dwellers and Authority ‘Dhaka North City Corporation’ 49  

Planning, 
Design and 
Implementation 
Considerations 

General Considerations 
• Underground equalization tank (buffer tank) or existing septic tank with one-day storage 

capacity. 

• Sludge management of dried sludge (ca 0.2kg/year for 1m3/day) from the sand filter 
(provided by the company) or can also be discharged into a septic tank /holding tank. 

Therefore, the sludge management option (disposal, treatment or application) needs to 

be in place. 

• Accessibility for desludging septic/holding tank services is still required but less 

frequent. 

• Road Access (width > 2,700 mm) for truck to deliver the container. 
• The system is controlled and monitored remotely. 

Effluent Post-treatment 
• The effluent does not require post-treatment if all steps including filtration and 
disinfection are considered. It can be used for irrigation, reused or discharged into 

the environment. 

Risk of Leakage 
• The NEWgenerator has a low risk of water leakage as it is a prefabricated, single 
integrated system designed with a focus on sealing and containment.  

• An increased risk of water leakage may exist with the WW holding tank as part of the pre-

treatment. Especially if an existing septic tank is used, water leakage tests should be 

done. 

Electricity 
• The system  requires electricity. NEWgen100 consumes app. 8 kWh/day and 

NEWgen1000 app. 25 kWh/day. 
 

 

 

Operation & 
Maintenance 
Requirements 

• O&M requirements for NEWgen can be considered to be  high. In addition to de- 

sludging, the system requires maintenance for its membrane, ion exchange system, etc. 
• Monthly desludging of system into a sand filter (provided by the company). This can 
be made automatic if so desired. 
• Membrane maintenance once in 3 months. 

• Ion exchange system regeneration once in 6 months. 

• Removal of dried sludge from the sand filter once in 12 months. 
• Change of activated carbon in the system once in 12 – 18 months. 
• Change of membrane once in 4 – 5 years. 

• Change of electro chlorination cell (if used) once in 3 years. 
 

 

Health Aspects • Closed system with no odor. 

• Produces pathogen free effluent. 
• Handling of the dried sludge form sand filter need to be done with personal protective 
equipment, as it is likely to contain pathogens. 

 
 

Costs • Investment costs for the NEWgen can be considered to be  high. 

• Investment costs depend on the capacity of the system: 
■ NEWgen100 ͢ 1,400,000 BDT 
■ NEWgen500 ͢ 2,050,000 BDT 
■ NEWgen1000 ͢ 2,700,000 BDT 

• General O&M costs include regular desludging services and electricity for the oper- 

ation of the system. The costs are estimated to be app. 10% of the investment costs. 



50 Technical Guideline  

Sustainability  • No chemicals for the treatment process, except for washing of membrane and zeolite 

with sodium hypochlorite (NaOCl) – a chemical compound that is commonly used as a 
disinfectant and bleach. 

• The system produces low quantities of sludge. 

• The required energy can be provided through renewable energy sources. 

• Anaerobic digestion is producing methane, that can be captured or need to be flared. 
• System is modular and scalable, and the capacity can be easily expanded or adjusted and 
is flexible towards variation in input quantities. 
• Water saving if effluent is recirculated for flushing. 
• Effluent is saved for irrigation and will fulfill the national discharging standards 
in Bangladesh. 

• Reduced desludging frequency of septic / holding tanks. 

• Retrofitting of existing septic / holding tanks. 
• Closed system that causes no emissions in normal operation. 

 
 

Benefits and 
Limitations 

Benefits 
+ Small footprint. 

+ WW treatment according to ISO30500. 

+ Portable system that is easy to install. 

+ Automated treatment system. 

+ Remote monitoring. 

+ Robust system; can treat variety of 

wastewater quality. 

+ Can be stopped and started without 

affecting performance of the system. 
+ Pathogen free effluent. 

Limitations 
– Regular maintenance is required. 

– System will require inoculation 

if stopped for over 6 months. 

– Electronic and electrical system 

needs protection against water. 

– The system is installed aboveground 

enclosed in a container. 

 
 

 

Manufacturer 
/ Service 
Provider 

Elefo Cleantech Private Limited / Elefo Biotech Private Limited (Certified according to ISO 
9001:2015): 310, Centrum Plaza, Sector 53, Golf Course Road, Gurugram- 122002, India. 
Email: info@elefobiotech.com, Phone: +911244860368 

 
 

 

Reference 
Projects 

• Elefo Cleantech Private Limited / Elefo Biotech Private Limited. 
■ 3 projects in India. 



Safely Managed On-Site Sanitation: Technological Solutions for City Dwellers and Authority ‘Dhaka North City Corporation’ 51  

ON-SITE SANITATION SYSTEMS FACTSHEETS 

Single Integrated Systems 

Aquonic 
 
 

Overview Visualization 
 

FIGURE 11: Top view from interior of Aquonic module without lid. 
Source: Documentation by UPM GmbH team during a visit to SCG, 2022. 

 
 
 
 

 

 

Technical 
Description 

• Aquonic is a patented treatment unit by SCGc, that combines different biological 